WWWwW.onwasa.Coin
ONWASA Wastewater Facilities Annual
Report
2015

The Onslow Water and Sewer Authority (ONWASA) is required by the North Carolina
Clean Water act of 1999 to produce this annual report on the performance of each
Publicly Operated Treatment Works (POTW) and Collection System operated and
maintained by ONWASA. This report is available for public review via Internet, the
ONWASA Office and Member Governments.

ONWASA is pleased to present to you this year's Wastewater Facilities Annual Report.
This report is a summary of last year's wastewater facilities performance. Included are
monthly descriptions of each facilities activity. Our constant goal through wastewater
treatment is to protect public health and safety by minimizing the risk of further
[...]
GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.0 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.273 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.273 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE ( Explanation)
TOTAL INCHES RAIN FALL

GALLONS APPLIED TO PONDS
AVERAGE FLOW (PERMIT FLOW 1.273 MGD)
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?
ACRES MOWED

Total Treated

Total Infiltrated
Average MG/day treated
Average MG/day sprayed

The NWRWRF has had some high effluent total
phosphorus results. This has been attributed to a
faulty decant valve on SBR #1. DWQ notificd.
Working on several start up issues to rectify issue.

'The NWRWRF has had some high effluent total
phosphorus results. This has been attributed to a
faulty decant valve on SBR #1. DWQ notified.
Working on scveral start up issues (o rectify issuc.

The NWRWRF continued to have some total
phosphorus violation in the cfflucnt. Staff started
fecding Alum to the SBR's to help bring the levels

16218

Ee==n

==

down. Adjustments were made to the chemical feed|
system Lo insure proper operation and adiquate
feed rates were being obtained. As a result the
phosphorus levels began to come down at the end

of the manth

pE==n

(=Y

10sep1s.
155es1s

nsepts

free=Ty

29513
305515

The plant exceeded its maximum application rate on Oct.
2 and 3 due heavy flows from a storm. The overage on
the 3rd is within the allowable 10% margin the State
allows. In addition it was determined that the infiltration
valves were not operating correctly per the design. The
warrenty item was forwarded to Mckim and Creed for
repair.

16,058

Total Footage Pipe Cleaned

0 Total Footage Pipe Videoed



ST-uer ST-g94 ST-1eN ST-1dy ST-Aein ST-unr ST-Inr ST-3ny gT-das ST-10
COWMOU BV~ SO USROS S HSU SN U i ] - .
oW AV XY
Q9 MOT4 NDISIA LNV -
S3HINI TIVANIVY TVLO0L ’
€L2'T B €1TT
& 08y
. 0L's
1.9 00'9 0€'9 .
ov'8 s8'L e

SIHONI TIVANIVY TV.LOL dSW MOT4 NDIS3A LNVId = dSIN AVA XVIN & A9N MO1d 3DVHIAY &

Ayjpoe4 uonewejday |euoiSay 1S9MYLION

L9




Kenwood: Summary

Kenwood Wastewater Treatment Facility is located at 507 OCI Drive in Kenwood Subdivision
off Blue Creek Road. The plant currently has one employee. The plant has a design capacity of
0.049 mgd. The average flow for 2015 was .032 MGD, which is 64.9 % of the design flow of
the wastewater plant. The facility treated a total of 11,616,436 gallons during the year, which
averages 893,803 gallons per month.

Kenwood: General Information

Facility Name: Kenwood Wastewater Treatment Plant
Facility Type/ Operation: Activated Sludge Extend Air
Responsible Entity: ONWASA

Facility Address: 501 OCI Dr. Jacksonville, NC 28540
Facility Phone: (910) 455-0722

Operator in Responsible Charge (ORC): Allen Rhue
ORC Type / Grade License: WW4, CS2, SS, PC1
Applicable Facility Permit Numbers: NC 0030813

Description of Facility: Wastewater Facility is located in the southwest area of Onslow County
where it was constructed in 1976. The current plant is a .049 gallons per day, Treatment
Facility. The Treatment process consist of, bar screens, flow equalization basin, 2 clarifiers, 2
sand filters, clear well, effluent with gaseous chlorine and sodium bisulfite de-chlorination
system.

Kenwood: Collection System

Collection System Name: Kenwood Subdivision

Collection System Grade/ Type Operation: Grade 1/ Domestic
Responsible Entity: Onslow Water and sewer Authority ONWASA
Facility Address: Southwest area of Onslow County

Contact Phone: (910)-937-7560

Operator in Responsible Charge (ORC): Shawn E. Nason

ORC Type / Grade License: CS Grade 4 License # 990238
Applicable Collection System Permit Numbers: WQCS00249




Jan.
1,258,200
0.041
0.091
YES
7.4
NO
0
0
NO

Feb.
1,187,734
0.042
0.075
NO
6
NO
0
0
NO

Mar.
1,187,641
0.038
0.054
NO
3.8
NO
0
0
NO

Apr.
759,280
0.025
0.036
Yes
2.09
No

NO

May
872,849
0.028
0.093

Jun.
781,215
0.026
0.049
YES
71
No
0
0
NO

2015
Kenwood
Annual WW Report

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE (Explanation)
TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

Exceeded permitted fecal coliform limits

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

Failed weekly BOD.

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE (Explanation)
TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

On 7-11 May 15, the facility received 5.20" of
rainfall from T.S. Ana. On 10-11 May the daily flow
was exceeded. 10 May @ .059 MGD and 11 May @
.093 MGD, due to Ana. On 6 May 15 a fecal of >488
was recorded. This was due to the cI2 pump failing.
Pump was repaired.

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

Plant had a High BOD on 6-30. Staff is still
looking into the cause of the violation and will
edit this report as soon as the cause has beeen
determined.




Jul.
567,909
0.018
0.025
NO
2.8
NO
0
0
NO

Aug.
837,650
0.027
0.066
NO
143
NO
0
0
NO

Sep.
780,346
0.026
42,766.000
Yes
4.2
No
0
0
NO

Oct.
1,048,762
0.034
0.104
No
9.75
No
0
0
NO

Nov.
1,197,753
0.040
0.078
Yes
9.2
No
0
0
NO

Dec.
1,140,097
0.037
0.067
Yes
7.25
No

| 11,619,436
0.032

0

0

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

Kenwood failed 2 BOD on 7 and 15 Jul I5. It was found that
the cl2 regulator was working intermitantly and not
chlorinating the filters. The regulator was repaired. filters
were chlorinated and flushed several times. BOD have
passed since these issue were found and resolved.

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

On 11 Aug 15, Kenwood failed a BOD, 35.6
mg/l. Plant filters were cleaned and flushed. A
weekly thorough clean and backwash of filters
has been implimented at facility to try to rectify
this issue.

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

The Plant had 2 BOD violations this month. 17mg/L on Oct.
7 and 19.8 mg/L on Oct. 20th. The plant received higher
than normal flows from the storm at the begining of the
month. Max Day . 104 MGD. Additional sampling is being
done to assist with the cause of the BOD violations.

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.049 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

Total Treated

Average MG/Day

Total Footage Pipe Cleaned
Total Footage Pipe Videoed




Sy ST-uer ST-93d  ST-4elN  §T-dy  SsT-Aen sT-unf ST-Inf ST-8ny  gr-das SI-VO0  ST-AON  ST-28Q

I i 1 i 1 1 | 1 1 ! i 1 i .

QOW MOT4 IDVHIAY -~ g B = s = =5 —— = = - - - —— S 1000
QDN AVA XV .\\ g
as MOT4 zu_mmnhzsu\\ | &
SIHONI TIVANIVE IVIOL -~ it &
; i
4 s
; :

m W 0100
"}

3 A
L£0°0
0010

0E'vT

SIHONI TIVINIVY IVLIOL B a9IN MO14 NDIS3A LNVd = A9 AVA XVIN & A5 MOT4 IDVHIAY &

dLMM poomuay]




Webb Apartments: Summary

The Webb Apartments Wastewater Treatment F acility is located at 1906 Piney Green
Road, Northeast of Jacksonville in Onslow County. The plant is operated by the staff of the
Swansboro WWTP. The system was acquired by ONWASA from the previous owner and
operations under ONWASA management began in June 2012. The plant is designed to treat
0.025 Million Gallons per Day (mgd) and is rated a Grade 2 facility. The average daily
flow received at the plant in 2015 was 0.005 MGD, which is 21.8% of the design flow at
the wastewater plant. The facility treated a total of 322,870 gallons during the year, which
averages 161,435 gallons per month. The Plant was taken off line in March of 2015 and
replaced with a lift station.

Webb Apartments: General Information

Facility Name: Webb Apartments Wastewater Treatment Plant
Facility Type/ Operation: Activated Sludge Extended Air
Responsible Entity: ONWASA

Facility Address: 1906 Piney Green Road, Jacksonville, NC 28546
Facility Phone: (910)-937-7539 or 7574

Operator in Responsible Charge (ORC): Allen Rhue

ORC Type / Grade License: WW4, SL. CS2, SS. PC1

Applicable Facility Permit Numbers: NC 0023825

Description of Facility: The Wastewater F acility is located northeast of Jacksonville on Piney
Green Road. The plant is equipped with (1) Influent Pump Station, (1) Flow Equalization Basin
(1) Manual Bar Screen, (2) Aeration Basins, (1) Secondary Clarifier, (2) High Rate Filters, (1)
Post Aeration Basin, (1) Aerobic Digester, (2) Duel Sludge Drying Beds, (1) Gaseous Chlorine
System, and (1) Liquid De-chlorination System.

2

Webb Apartments: Collection System

Collection System Name:_Webb Apartments Wastewater Collection System
Collection System Grade/ Type Operation: Grade 1/ Domestic

Responsible Entity: Onslow Water and Sewer Authority ( ONWASA)

Facility Address:_Webb Apartments Subdivision east of the City of Jacksonville
Contact Phone: (910)-937-7560

Operator in Responsible Charge (ORC): Shawn E. Nason

ORC Type / Grade License: CS Grade 4 License # 990238

Applicable Collection System Permit Numbers: WQCS00249




Jan.
174,010
0.006
0.009
YES
6.5
NO
0
0
NO

Feb.
148,860
0.005
0.008
YES
7.11

FLOWTO PG
N/A
N/A
N/A
N/A
N/A

0
0
NO

Apr.
FLOW TO PG
N/A
N/A
N/A
N/A
N/A
0
0
NO

May
FLOW TO PG
N/A
N/A
N/A
N/A
N/A
0
0
NO

Jun.
FLOW TO PG
N/A
N/A
N/A
N/A
N/A
0
0
NO

2015
Webb Apts WWTP
Annual WW Report

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)
MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED

COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)
MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED

COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)
MAX DAY (MGD)

WWTP IN COMPLIANCE Plant is off line and sewer is being pump to Piney
TOTAL INCHES RAIN FALL Green Pump station

OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED

COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)
MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED

COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED
AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)
MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED

COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)
MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED

COLLECTION SYSTEM OVERFLOWS?



Jul.

FLOWTO PG TOTAL GALLONS TREATED

N/A
N/A
N/A
N/A
N/A
0
0
NO

Aug.
| FLOW TO PG
[ NA
N/A
N/A
N/A
N/A
0
0
NO

Sep.
| FLOW TO PG
| NA
N/A
N/A
. NA
| NA

0

0

NO

! Oct.
| FLOW TO PG
. NIA
N/A
N/A
N/A
N/A
0
0
NO

Nov.
| FLOW TO PG
| N/A
N/A
N/A
N/A
N/A
0
0
NO
| Dec.
| FLOW TO PG
] N/A
N/A
| N/A
; N/A
) NO
0
0
| NO

| 322,870
0.005
0
0

AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

TOTAL GALLONS TREATED

AVERAGE FLOW (MGD) (PERMIT FLOW 0.025 MGD)

MAX DAY (MGD)

WWTP IN COMPLIANCE

TOTAL INCHES RAIN FALL
OVERFLOW AT FACILITY?
COLLECTION SYSTEM PIPE CLEANED
COLLECTION SYSTEM PIPE VIDEOED
COLLECTION SYSTEM OVERFLOWS?

Total Treated

Average MG/Day

Total Footage Pipe Cleaned
Total Footage Pipe Videoed




3ny ST-uer ST-924  ST-JelN ST-ady  ST-Aey ST-ung

A S, S

ST-Inr

§T-8ny  gr-deS  ST-PO  SI-AON  ST-92Q
. e - SO NS N e e 0000

ASW MOT4 3DVHIAY

a9 AVA XV
QD MOT4 NDISIA INVId -
S3HINI TVANIVY TVLOL Lo m
{
|
i
| 1000
- otoo
|
| oot'o
189 05°9 L !
i
i
0007

SIHONITVINIVY TVLOL =  d9IN MOT4 NOISAA LNV1d # d95W AVA XVIN & d5IN MOT4 IDVYHIAY

d1MM siuswnedy qqam



Hickory Grove: Summary

The Hickory Grove Wastewater Treatment Plant (WWTP) is located off Easy Street in the
Hickory Grove Subdivision and is operated by the staff of the Swansboro WWTP. The plant is
designed to treat 22,500 gallons per day (GPD). The average flow at the plant in 2015 was 0.01
MGD, which is 46.7 % of the design flow at the wastewater plant. The facility treated a total of